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Fujian Tsingtuo Shangke Stainless Co.Ltd.

PR EIEH (EN10204 3. 1)

PRODUCT QUALITY CERTIFICATE(EN10204 3.1)
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No. Cold rolled stainless steel plate, sheet and strip Customer Bh LT B SRR IR AF Certificate No SKPZ20250100327
M RIE T ¥ _ ot ASET
Type SUS430B Surface 2B Specification JIS G 4305-2021 Date of survey 2025/1/21
WS (SB35 HT) Chemical composition (Heat analysis) % PLFARYK: Tensile R
. bihisg | ERE | HEKE | gard
s o Fig AERE mig | B | i Mo p S e | B | .S | Flong | gy S| ek
No. Heat Number Use Coil No. Size (mm) (ke) Grade (N/mm2) | (N/mm2) (%) State
0.00- 0.00- 0.00- 0.00- 0.00- 16. 00—
0.12 0.75 1.00 0.04 0.03 18. 00 =420 =205 =22 <200
1 | A241216AA17 | 430B-2B SK241203400873-02 .3812554C | 8234 | &H5 | 0.027 | 0.276 | 0.340 | 0.023 | 0.0012 | 16.120 | 540 | 328 | 25 149 | FAWLE
2 | A241216AA17 | 430B-2B SK241203400873-03 .38%1255%C | 6599 | & 0.027 | 0.276 | 0.340 | 0.023 | 0.0012 | 16.120 | 540 | 328 | 25 149 | JhELLE
3 | A241216AA17 | 430B-2B SK241203400873-04 .3812554C | 6681 | & 0.027 | 0.276 | 0.340 | 0.023 | 0.0012 | 16.120 | 540 | 328 | 25 149 | JimicE
4 | A241216AA18 | 430B-2B SK241203400874-02 .60%1258%C | 7246 | &H% | 0.024 | 0.303 | 0.330 | 0.024 | 0.0022 | 16.220 | 521 | 307 | 27 150 | JwiE
5 | A241216AA18 | 430B-2B SK241203400874-03 .60%1258%C | 7281 | &H | 0.024 | 0.303 | 0.330 | 0.02¢ | 0.0022 | 16.220 | 521 | 307 | 27 150 | JhEiE
6 A241216AA18 430B-2B SK241203400874—-04 . 60%1258*C 7091 —y 0.024 0. 303 0. 330 0.024 0. 0022 16. 220 521 307 27 150 S%llﬁ%%n
7 A241216AA18 430B-2B SK241203400876—-02 . 60%1262%C 7065 =y 4 0.024 0. 303 0. 330 0.024 0. 0022 16. 220 532 312 28 150 Si?lﬁ%%n
8 A241216AA18 430B—-2B SK241203400876—03 . 60%1262%C 7208 —y 0.024 0. 303 0. 330 0.024 0. 0022 16. 220 532 312 28 150 Sffllﬁ%%n
9 A241216AA18 430B-2B SK241203400876—-04 . 60%1262*C 7193 y 0.024 0. 303 0. 330 0.024 0. 0022 16. 220 532 312 28 150 S%llﬁ%%n
10 | A241216AB16 | 430B-2B SK241203400878-02 .38%1255%C | 7033 | AH | 0.020 | 0.315 | 0.330 | 0.026 | 0.0042 | 16.110 | 549 | 326 | 27 150 | JHWLLE
11 | A241216AB16 | 430B-2B SK241203400878-03 .38%1255%C | 6820 | AH | 0.020 | 0.315 | 0.330 | 0.026 | 0.0042 | 16.110 | 549 | 326 | 27 150 | JhALLE
12 | A241216AB16 | 430B-2B SK241203400878-04 .38k1255%C | 7407 | AH | 0.020 | 0.315 | 0.330 | 0.026 | 0.0042 | 16.110 | 549 | 326 | 27 150 | JWELE
Bt Total 85867
L. P SEL0 FARAREE D : 50mm.
Tensile Test original gauge length : 50mm.
2. BALAARFIF= R, R ERE. BUE. RRARLE, et REeFHER,
We hereby certify that the products listed in this table are manufactured, sampled, tested and tested in accordance with the standards, and are in conformity with the standards
and contract requirements.
R 3. R PR E R ETHNLHERERMNHERAREES, BOEXK.
This certificate is valid with the seal of the quality management department or the official seal of the authorized sales department, and the copy is invalid.
4. FRHEE T HEAEIES: PED 4.3 (2014/68/EU) FEP4S: HPiVS-iP1001-192-Q-03-00;
Certificates of approval of manufacturer of materials: PED 4.3 (2014/68/EU) No.: HPiVS-iP1001-192-Q-03-00
COUNTRY OF ORIGIN: CHINA




